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L5 d ROYEE Tl PR-329083 3.7V 2700mih 9. 99Wh
bR Chinese
Name of Sample EX Polymer lithium-ion battery PR-329083 3.7V 2700mAh 9. 99Wh
English
Houh5 1115040122
Sample No.
EXN .2 BMTCLERERBFRAR
Consignor TCL Hyperpower Batteries Inc
Ll oA BMTCL& R ERAR
Manufacturer TCL Hyperpower Batteries Inc
WAk HaE (ETREREDERNENE RBRAFEFHD

Test method ‘EF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend, 1&Amend. 2 38. 3

T/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT

BAE (RTRBEpEREENT ABAFRER)

ﬂi*ﬁﬁ T/SG/AC, 10/11/Rev. 5/Anend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion F DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38. 3
S A
A#‘;’a,';f‘ce REEIE
PP Silvery Aluminum foil shell
% A M 2015-04-23 HRARL B H 3015-05-08 ~ 2015-05-25
Accepted Date Test Date

FEEERIRL BFGR: REh bR AR T E S Te SRR

#MAR Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
Zfe, SESBESBEE (RTRRENSRBIE RIEHERET D
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. JFFHEE K.
P g The sample has passed the test items of UNITED NATIONS "Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Critveria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
Conclusion
4R H 1 (Date) « 2015-05-28
%4 AT 7% 5 o 1 i fERechargeable Single Cell Battery, AR FTLTH. T8H)HBAR AT
AT E-
Comment
BREARIE / R R
o Post Code %\% ﬁ_ﬂ
. 4L
o7 =
ol ST Ml 2 w3, M =
Approver: Checker: Compiler? >>\ . 9
RE

Title:

(10

B & TRIT (Vice chief engineer)
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Name of Test Standard requirement or The TestR t lc s
No. Honie Clause Number of Standard est Result [Conclusion| Remark
AR (KT ERESERRXY REREAT
EREsn Ay ST/SGAAC. 10/11/Rev, 5/Amend. 1 38,3 % 7. 1| WHIR 1
1 . 5 . |UN Manual uf Tests and Criteria Section See Appendix 1 % of
1titude simulationisr se/ac. 10/11/Rev, 3/Anend. 1 38,3 Test T.1 Passed
HAR (ETRREMERARRT KRR 2
PR B3 ST/SG/AC, 10/11/Rev. 5/Amend. 1 38.3 B¥ 1.2 MM 2
2 g LN Manual of Tests and Criteria Section See Appendix 2 &k
Thermal test  |st/sc/ac.10/11/Rev. 5/4nend. | 38.3 Test T.2 issud
AR (XTHRAPERANRUT BRMET
E) MY ST/SG/AC. 16/11/Rev, 5/Amend. 1 38.3 W% T.8 AMRI
3 : 4 UN Manual of Tests and Criteria Sectien See Appendix 3 s /
Vibration ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 Test T.3 Passed
BAE (ATERNYZRMRUT RLTERT
i 4 ST/SG/AC. 10/11/Rev. 5/Amend. 1 28.3 SRR T 4| WA 4
4 UN Menual of Tests and Criteria Section See Appendix 4 s
Shock ST/SG/AC. 10/11/Rev. 3/Amend. 1 38,3 Test T.4 Passed
AR CRT AR RPERPRILTE REARET
¥ SR A3 ST/SG/AC. 10/11/Rev. 5/Anend. 1 8.3 R% T.9 AR 2
5 £ 1 sho UN Manual of Tests and Criteria Section See Appendix 5 &R /
xternal ShOrt  |gy/s5/4C. 10/11/Rev. 5/Anend. 1 98.3 Test T.5 Passed
circuit
BAE (LTS RIERRIY RRBWET
RE 9 ST/SG/AC, 10/11/Rev. 5/Amend. 1&4mend. 2 38. 3| LR 6
6 WY T.6 See Appendix 6 & /
Crush LN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev, 5/Amend. 18Amend. 2 38. 3 Tesy
e
BAE IXFREADEDHRI ARAET
tem 3 ST/SG/AC. 10/11/Rev. 5/Mmend. | 38.3 ¥ 1.7| RHR T
7 LN Manual of Tests and Criteria Section See Appendix 7 ks
Overcharge  |s7/s6/aC. 10/11/Rev. 5/4mend, | 36.3 Test T.7 Passid
HEER (X TEREIERNRRT REhhET
Xl NS ST/SG/AC. 10/11/Rev. §/.:\menc.t. 138.3 A T8 BEHER Sl
g = 4 di UN Manuzl of Tests and Criteria Section See Appendix 8 &% /
Forced discharge |sr/so/ac. 10/11/Rev. 5/Amend. 1 38.3 Test T.8 Passed
P IR A FREEIEAF :20°C-24°C : FRIRIGAE: /%
Test Environment Ambient temperature:20°C-24'C;Ambient humidity:/%
Condition
R B TR, TR, Wo). 7. Jr k. Beiae
Altitude simulation, Thermal test, Vibration, Shock, Externalshort
P T O Test Item circuit, Forced discharge
Subcontracted Test segBE | LA rHRERan o 4R 511440
Condition Subcontracted | Name FHBLH Post Code
Laboratory | ik | rMliEBENCHEHZH BiE | goo-sarrree
Address BRI3GZ— Tel
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A5 1 WA A LA FE R
No. Name of Test ltems | A1titude simulation
o HBRA iXE AT Before RS After FEhL| Hews |t
%% | Sample Status B¥ | FAHELE | AF¥E | ABELE |Mass Loss| Residual [ FLE
Sample Mass oCcv Mass ocV OCV  |Other
No. /g N /g 1A% 1% /%  |Event
T o I B a17 | s0.318 | a7 0.01 100. 00
002 | naore . | s0.438 | 417 | s0.431 | 418 0.01 | 100.00 [ O
008 | o g | B0.218 a.17 | s0.210 | 47 0.00 | t00.00 [ O
00 | oma s, | Boer 417 | s0.188 | 417 0.00 | 100.00 | O
005 e A | 416 | 50,054 | 4.16 0.00 | 100.00 | ©
005 | i | o548 417 | 50.539 | 4.17 0.00 | 100.00 | O
007 | olmenn . | sniges | axr | stame | 4w 0.00 | 100.00 | O
008 | qerkers | soeez | 418 | s0.656 | 417 0.00 | 9.7 | O
009 | opomarm o | 0328 | 418 [ s0s2 | 418 0.00 | 10000 [ O
010 g 50.663 | 4.17 | 50.658 | 4.17 0.00 | 10000 [ O

AR %

This space intentionally
left biank

L. L-3 V=B DA R-E F-RK 0-R#H. LAK, LHEE. BB, RERK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.

/\.ﬁ”’ ).\
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A% 5 BBFE LA | BER
No. Name of Test Items | Therpal test
: Befo ; Aft
Mo |  maws [l Bel KBS Afler | gyimk| Mans K
&5 Sample Status A | A%eE | AE | FBLE|Mas Losd Residual | ZL&
Sample Mass ocVv Mass ocv OCV | Other
No. ‘g N ‘g N 1% /%  |Event
ok | g, | 90,978 417 | s0.389 | 413 0.00 99.04 | ©
05 | e | 50481 418 | 50,443 | 413 0.00 | 8.8 | ©
0 | o ey | 56:210 417 | 50.221 413 0.00 99.04 | ©
008 | jonaR® o | 90188 4.17 50. 200 413 0.00 99.04 | ©
el o, e A8 L 00 12 g.00 | 9904 | O
006 | jonnmen® . | 50.638 417 | s0.581 | 413 0.00 | 9.04 | O
o | gANE Cligpge | et | enaM ] A4l 0.00 | 99.04 | O
o | oo, moss | su | dosel 4l 0.00 | 9.04 | O
009 el 50. 322 4.18 50. 333 4,14 0.00 99.04 | O
G| e e | AN | g ] A3 0.00 | 9.28 | O
LJ‘F’E This space intentionally

Liz: L-E V-RAR D-#4k R-RER F
Note: L-Leakage V-Venting D
No Disassembly,No Rupture & No Fire.

_Disassembly R-Rupture F-Fire O

Ak 0-RE. LB, AAeiR, RAREL RAK.
-No Leakage,No Venting,
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F5 3 #BA 8 LA izt
No. Name of Test ltems | vibration
wa |  Hans KW Before | B Aflr {5 g% | Ak | Ki
%% | Sample Status RE FuoE| AE | F%LE |MassLoss| Residual g
Sample Mass ocy Mass ocv ocy Other
No. /g N /g N 1% % Event
001 | jonmAt . | 50.389 | 4.13 50. 383 413 0.00 | 10000 | O
002, | meRn | s8] am | SAT )| 4D 0.01 | 100.00 | O
6| emn, |smm | dis | M7 ) 4R o.00 | 10000 | O
004 | kan® o | 50200 41 50. 193 4.13 o.o1 | 10000 | ©
005 | eme, |supee| 4z | eoge0 ] LI o.00 | w000 | O
06 | o OeEE | soss | 413 | 50.5465 | 413 0.00 | 10000 | ©
oor | TRkl | 4 | W6 | AD o.01 | 1000 [ O
oo || aaeeent luness | 41 | ev-e8l 4.13 0.01 | 100000 [ O
B || armare o Jooss | 4ad Cloebae | T o.00 | 1w0.00 | ©
010 IR 50.666 | 4.14 | 50.662 | 413 o.o0 | w7 | O

Y

Tais space inteéntionally

left blank

Liz: LR VB D-E§4K R
Note: L-Leakage V-Venting D-D
No Disassembly,No Rupture & No Fire.

isassembly R-Rupture F

-EF F-RK 0-RAH, FiRA. REA A, RAK.
_Fire O-No Leakage,No Venting,
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- i i RBAE LA ik
No. Name of Test Items Shock
R BT Before RBE After
*‘f_’%% #%}y{& }i‘iﬂk *J'%'t& g-ﬂ&
£ Sample Status RE | A%eLE| AT FF#4, /& | Mass Loss| Residual | L&
Samplel Mass ocv Mass ocv OCV | Other
N 0‘ g N /g A 1% % Event
e
oF | s | S0aaEE | daa 50.388 | 4.13 0.00 100.00 | ©
ICYCFERFEHL =
002 | ol e | soas | 4y 50.441 | 4.13 0.00 100.00 | ©
003 50.217 | 4.13 50.220 | 4.13 0.00 100.00 | ©
006 | e na taea | S04 | 408 50.198 | 4.13 0.00 100.00 | ©
ICYCELSR
005 | joeriene | so.060 | 412 50.065 | 4.12 0. 00 100.00 | ©O
s
006 | oonrrre o | s0.545 | 413 50.549 | 4.13 0.00 100.00 | ©
ICYCE L7 N, 9
0 | iy s | G088 | 433 50.200 | 4.13 0.00 100.00 | ©
OCEER S o~
008 | joenrenm o | so.e61 | 413 | s0.ee5 | 413 0.00 100.00 | ©
IWYCFES
009 | ionee | soaze | i 50.331 | 4.14 0.00 100.00 | ©
010 | orrene | soeez | 413 | so.666 | 414 0.00 | 100.00 [ O
UT§ This suTz:Lig;::;iun(1I])'

Hiz: LR V-RBA D-MAR R-E F-RRK 0-Ril. RBRA. AME, ARHE, ARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.

.. o b

-
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A 5 IR E L AR HhET

No __Name of Test Items External short circuit
Habhs HeRA HehBRSEA omh
Sample No. Sample Status Max. ExtemﬁlCTemperature OfenBrent

el ICYéC:”ﬁﬁ?ﬁzged 56. 0 0

o0z lcxécltﬁ\égzﬂd 56. 1 o

i ltﬁzc:vﬁviifrgeu 55.9 o

s C\éc;ﬁ? ii?w 56.3 o

i 1cxét:ri§5§§;5§¢ 55.8 o

06 ICYéL;ﬁﬁma 55. 4 0o

il 1cwéufg1vc1f cﬁmjsgd 55,3 0

o mic;ﬁm 55.5 o

= lc"éc‘;ﬁﬁfz:xed 55.8 0

o lCY({C;‘ﬁﬁ\&?&M 55:9 o
PLRER This space intentionally left

blank

Bz: DR R-3KE F-RK O-RMHA, ARK. LHEK,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

4
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A5 6 IR 8 L AR HE
No Name of Test Items Crush
2 3
. Hars e ssinntyiam FRAR
Sample No. Sample Status P emﬁc STHpeIalgrs Other Event
16YC SORgE B
L 1CYC 50% Capacity 22.4 o
¢ 1CYC SOXZER ¥
9ig 1C¥C 50% Capacity 23.4 0
10YC S0%ER p
013 i e 22.7 0
10YC 50%%F & 9
B 1CYC 50% Capacity 22.2 o
10YC SORZr R
015 1CYC 50% Capacity 23.5 0
u—FEE This space intentional 1y left blank]
Lk D-fEAk F-AEK 0-FpRik, AKX,
Note: D-Disassembly  F-Fire 0-No Disassembly & No Fire.
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R 7 REBAE LA U )
No. Name of Test Items | gvercharge
Mg HRRE e R
Sample No. Sample Status Other Event
ICYCSEAE7E 0
016 1CYC Fully charged
017 ICYCRATERE 0
2 1CYC Fully charged
018 ICYCREATRR le)
1CYC Fully charged
019 1CYCESF 0
1CYC Fully charged
BOCYCRELE 0
020 50CYC Fully charged
S0CYCREALR [e)
= S0CYC Fully charged
022 S0CYCTRAFRED 0
50CYC Fully charged
; S0CYCTREAETE O
023 50CYC Fully charged
= This space intentionally left blank

Lok DR F-RRK O-RAEA. ARX.

Note: D-Disassembly F-Fire O-

No Disassembly & No Fire.
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F5 8 A E LA SR
No. Name of Test Items Forced discharge
HEh5 #aRE
Sample No. Sample Status Oﬁ-%%#
ther Event
o L Futly sischarged 0
025 1CYC 1!21{1(:17? %i}fcfarged 0
026 1CYC l&ﬁ?i?cf‘arged 0
o21 Loty Sischarges 0
028 1CYC }ESJB%%{?:?arged o
029 1CYC lgﬁ%%i?cfarged Y
030 1CYC l}-‘ifl?%i%c?arged 0
031 1CYC ‘é‘:}‘iﬁ %i?c?arged 2
032 10YC I}E:lcl?ifcfsrgad o
033 1CYC 1!-(':.1ch 17:_6 /ff:i:ilarged 0
034 50C\'C50}E:1€1‘I?§iﬁ:c?arged o
48 50CYC50F(:1C1’:'E %iy:c:ierged 0
036 5\’)CY(.E.> oﬁ.rlcl?fgc?arged o
037 50050;:1011\*5 %z:?arged 9
038 S(JCYC5 Oli\llcfiyfc:iarged o
G SOC\'(?oli};iiéfifcfarged o
040 SCCYL?Olg?IICI?:ffcfarged 0
04l 50CYC§O§:E’§§§C'E6¥8€G 0
042 50C YCS olgt(lcli‘?{izcharged 0
043 500'(‘.5 ()F(ijfl?%"ibs&cfarged 9

Hiz: D-fBAK FARLK O-RFRMA. AARX.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

4

£ 4 oantRR
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